

WHITMORE, Harold James

DOB: March 8, 1945 | Age: 66 yrs | Sex: Male | MRN: SMC-04471932
Encounter Date: February 14, 2012 | Provider: Raymond Foster, MD — Cardiology | Doc ID: SMC-2012-0214-CATH

Cardiac Catheterization & PCI — Procedure Report

Coronary Angiography with Drug-Eluting Stent to Proximal LAD

Procedure Details

Operator	Raymond Foster, MD — Interventional Cardiology
Access	Right radial artery, 6 Fr sheath
Sedation	Moderate (midazolam 1 mg IV, fentanyl 50 mcg IV)
Contrast	Iohexol 95 mL
Fluoroscopy time	11.4 min

Indication

Stable angina, positive stress test, intermediate-high risk diabetic.

Coronary Findings

Left main: normal. Left anterior descending (LAD): 90% focal stenosis in proximal segment with TIMI 3 flow. Left circumflex: 40% mid-vessel plaque, non-obstructive. Right coronary artery: 30% proximal irregularity, non-obstructive. Dominance: right. Left ventriculography deferred; LVEF by prior echo 55%.

Intervention

Proximal LAD lesion crossed with workhorse wire. Predilation with 2.5 x 12 mm balloon. Deployed a 3.0 x 18 mm everolimus-eluting (drug-eluting) stent at 14 atm. Post-dilated with 3.25 mm non-compliant balloon. Final angiography: 0% residual stenosis, TIMI 3 flow, no dissection or perforation.

Medications During / Post Procedure

Unfractionated heparin 5,000 units IV bolus. Loading dose clopidogrel 600 mg PO given pre-procedure. Aspirin 325 mg PO. Radial band applied; hemostasis achieved.

Impression & Plan

Successful PCI of proximal LAD with drug-eluting stent. Dual antiplatelet therapy (aspirin 81 mg daily + clopidogrel 75 mg daily) for minimum 12 months. Continue metoprolol, high-intensity statin, lisinopril. Observe 4 hours, discharge home if stable. Cardiac rehab referral. Follow-up clinic in 4 weeks.

Discharge Medications

Medication	Dose	Route	Frequency	Indication
Aspirin	81 mg	PO	Once daily	Post-PCI (indefinite)
Clopidogrel	75 mg	PO	Once daily	DAPT x 12 months
Metoprolol succinate	50 mg	PO	Once daily	CAD / angina
Atorvastatin	80 mg	PO	Nightly	Secondary prevention
Lisinopril	20 mg	PO	Once daily	HTN / CAD
Nitroglycerin SL	0.4 mg	SL	PRN chest pain	Angina
Metformin	1000 mg	PO	Twice daily	Type 2 diabetes